
Model T25920/T25926 (Mfd. Since 08/14) -41-

Please Note: We do our best to stock replacement parts whenever possible, but we cannot guarantee that all parts shown here 
are available for purchase. Call (800) 523-4777 or visit our online parts store at www.grizzly.com to check for availability.

1

2

2

2

2

3 4

4

5
6

7 8

9

10

11

12

13
13

14

15

16

17

18

18

19

20

21

22

23

27

30

31

32

33

34
35

36

37

38

39

40

41

41

42

43

47

48
49

50

51

52
53 54

55

56
57

58

59
60

61

62

77
78

63

64

65

66

67
68

69

70

71
72

73

74

74

5
6
74

76

80

81

82

83

24 25
26

28
44

45

79

29

46

84

T25926 Breakdown



Model T25920/T25926 (Mfd. Since 08/14) -41-

T25926 Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
1 PT25926001 HANDWHEEL 82MM X M18-2.5 LH BORE 43 PT25926043 MOTOR PLATE HANDLE ASSEMBLY
2 PT25926002 SET SCREW M6-1 X 12 44 PT25926044 MOTOR CORD 18G 3W 16"
3 PT25926003 COLLAR SPINDLE 45 PT25926045 SWITCH CORD 18G 3W 22"
4 PT25926004 BALL BEARING 80105 46 PT25926046 MOTOR CARBON BRUSH CAP
5 PT25926005 CAP SCREW M8-1.25 X 25 47 PT25926047 CAP SCREW M8-1.25 X 12
6 PT25926006 LOCK WASHER 8MM 48 PT25926048 MOTOR MOUNT PLATE 
7 PT25926007 REAR BELT ACCESS DOOR 49 PT25926049 FLAT WASHER 6MM
8 PT25926008 THUMB SCREW M5-.8 X 9 50 PT25926050 LOCK WASHER 6MM
9 PT25926009 STATIONARY KNOB M5-.8 51 PT25926051 MOTOR PULLEY
10 PT25926010 SHOULDER SCREW M5-.8 X 7,  2 52 PT25926052 DRIVE PULLEY
11 PT25926011 FLAT HD SCR M5-.8 X 10 53 PT25926053 POLY V-BELT 7 X 630MM
12 PT25926012 HEADSTOCK 54 PT25926054 SWITCH BOX LATCH BOLT M4-.7 X 5
13 PT25926013 INT RETAINING RING 47MM 55 PT25926055 WAVY WASHER 6MM
14 PT25926014 HEADSTOCK SPINDLE 56 PT25926056 SWITCH BOX LATCH
15 PT25926015 FACEPLATE 3-1/8" 57 PT25926057 FLAT WASHER 4MM
16 PT25926016 SPUR CENTER MT#2 58 PT25926058 HINGE
17 PT25926017 TOOL REST LOCK HANDLE 59 PT25926059 PHLP HD SCR M4-.7 X 8
18 PT25926018 EXT RETAINING RING 10MM 60 PT25926060 SWITCH BOX PLATE
19 PT25926019 TOOLREST BUSHING 61 PT25926061 HINGE PIN
20 PT25926020 TOOLREST 145MM 62 PT25926062 POWER CORD 18G 3W 72" 5-15P
21 PT25926021 TOOLREST BASE 63 PT25926063 CIRCUIT BREAKER 4A GENERAL
22 PT25926022 TOOLREST CAM FOLLOWER 64 PT25926064 CIRCUIT BOARD
23 PT25926023 ADJUSTABLE HANDLE M8-1.25 X 20 65 PT25926065 PHLP HD SCR M4-.7 X 6
24 PT25926024 HEX WRENCH 3MM 66 PT25926066 SWITCH BOX 
25 PT25926025 HEX WRENCH 6MM 67 PT25926067 POTENTIOMETER B103
26 PT25926026 HEX WRENCH 8MM 68 PT25926068 TOGGLE SWITCH RU CB-8 E19 4417
27 PT25926027 LIVE CENTER MT#2 69 PT25926069 SET SCREW M6-1 X 12
28 PT25926028 FENDER WASHER 8MM 70 PT25926070 MOTOR 375W 110VDC
29 PT25926029 MOTOR CARBON BRUSH 2-PC SET 71 PT25926071 RUBBER FOOT M8-1.25 X 15
30 PT25926030 TAILSTOCK LEADSCREW 72 PT25926072 LOCK NUT M8-1.25
31 PT25926031 TAILSTOCK QUILL 73 PT25926073 EXT RETAINING RING 10MM
32 PT25926032 TAILSTOCK 74 PT25926074 FLAT WASHER 8MM
33 PT25926033 TAILSTOCK LEVER 76 PT25926076 FLAT HD SCR M6-1 X 12
34 PT25926034 HANDWHEEL 83MM X 15MM BORE 77 PT25926077 STRAIN RELIEF 5/16" SNAP-IN ST
35 PT25926035 HANDWHEEL HANDLE 6MM X 50MM 78 PT25926078 STRAIN RELIEF 1/4" SNAP-IN ST
36 PT25926036 SHOULDER SCREW  M6-1 X 53 79 PT25926079 FUSE 10A 250V FAST-ACTING GLASS
37 PT25926037 TAILSTOCK CLAMP BOLT M8-1.25 X 30 80 PT25926080 DIGITAL DISPLAY COVER
38 PT25926038 BED 81 PT25926081 DIGITAL DISPLAY PLATE
39 PT25926039 RETAINING PLATE 82 PT25926082 PHLP HD SCR M4-.7 X 16
40 PT25926040 CAP SCREW M10-1.5 X 12 83 PT25926083 TRANSFORMER 110V/9V
41 PT25926041 LOCK PLATE 84 PT25926084 KNOCKOUT BAR
42 PT25926042 LOCK NUT M10-1.5



Model T25920/T25926 (Mfd. Since 08/14) -43-

Safety labels help reduce the risk of serious injury caused by machine hazards. If any label comes 
off or becomes unreadable, the owner of this machine MUST replace it in the original location 
before resuming operations. For replacements, contact (800) 523-4777 or www.grizzly.com.

T25920/T25926 Labels & Cosmetics

COPYRIGHT © GRIZZLY INDUSTRIAL, INC.
FOR GRIZZLY MACHINES ONLY! DO NOT REPRODUCE OR CHANGE THIS ARTWORK 

WITHOUT WRITTEN APPROVAL! Grizzly will not accept labels changed without approval. If 
artwork changes are required, contact us immediately at manuals@grizzly.com.

T25920 Label Placement Front
(11/19/14)

To reduce risk of death 
or serious injury, read 
manual BEFORE using 
machine.
To get a new manual, 
call (800) 523-4777 or 
go to www.grizzly.com.

WARNING!

Always wear 
ANSI-approved safety 
glasses and face shield 
when using this 
machine.

EYE/FACE INJURY 
HAZARD!

WARNING!
ENTANGLEMENT 

HAZARD!
Tie back long hair, roll up 
long sleeves, and remove 
loose clothing, jewelry, or 
gloves to prevent getting 
caught in moving parts.

INJURY/SHOCK 
HAZARD!

Disconnect power 
before adjustments, 
maintenance, or 
service.

MODEL T25920
12" X 18" VARIABLE-SPEED WOOD LATHE

Motor: 3/4 HP, 110V, 1-Ph, 60 Hz, 5.3A
Spindle Speeds: 650 – 3800 RPM
Distance Between Centers: 16-1/2"
Swing Over Bed: 12"
Swing Over Tool Rest: 9-1/2"
Spindle Size: 1" x 8 TPI RH
Spindle & Tailstock Taper: MT#2
Weight: 84 Lbs.

Specifications

Mfd. for Grizzly in China

Date

S/N

WARNING!

T25920 Machine Labels (A) 
(11/19/2014)

• Size = 1:1 
  (unless otherwise noted)

• Labels MUST be made of 
  chemical-resistant material

COPYRIGHT © GRIZZLY INDUSTRIAL, INC.
FOR GRIZZLY MACHINES ONLY! DO NOT REPRODUCE OR CHANGE THIS ARTWORK 

WITHOUT WRITTEN APPROVAL! Grizzly will not accept labels changed without approval. If 
artwork changes are required, contact us immediately at manuals@grizzly.com.

g
r
iz
z
ly
.c
o
mTo reduce risk of serious personal injury while using this machine:

 1. Read and understand manual before starting.
 2. Always wear safety glasses, face shield, and respirator.
 3. DO NOT wear loose clothing, gloves, jewelry; tie back long hair. 
 4. Properly set up lathe and tighten all locks before operating.
 5. Rotate workpiece by hand before applying power.
 6. DO NOT turn split workpieces or those containing knots.
 7. Rough out workpiece before mounting.
 8. Use lowest speed when starting a new workpiece.
 9. Always support cutting tool on properly adjusted tool rest.
 10. Disconnect power before setting up, adjusting, servicing lathe.
 11. DO NOT operate when tired or under influence of drugs/alcohol.
 12. DO NOT expose to rain or use in wet locations. 
 13. Prevent unauthorized use by children or untrained users.

INJURY/SHOCK 
HAZARD!

Disconnect power 
before adjustments, 
maintenance, or 
service.

DANGER PANTONE 485 C or RAL 3001

PANTONE 151 C or RAL 2005WARNING

CAUTION PANTONE 109 C

COLOR CODES

GRIZZLY BEIGE PANTONE 7527 C

GRIZZLY LOGO RED PANTONE 711C or RAL 3020

NOTICE PANTONE 3005 C or RAL 5005

NOTICE
Check carbon brushes inside 
motor regularly to avoid damage 
to machine during operation. 

65x143.5mm

17 x 19mm

22.5 x 56.5mm

26 x 228mm

120 x 72mm

38 x 71mm

To reduce risk of death 
or serious injury, read 
manual BEFORE using 
machine.
To get a new manual, 
call (800) 523-4777 or 
go to www.grizzly.com.

WARNING!

Always wear 
ANSI-approved safety 
glasses and face shield 
when using this 
machine.

EYE/FACE INJURY 
HAZARD!

WARNING!
ENTANGLEMENT 

HAZARD!
Tie back long hair, roll up 
long sleeves, and remove 
loose clothing, jewelry, or 
gloves to prevent getting 
caught in moving parts.

INJURY/SHOCK 
HAZARD!

Disconnect power 
before adjustments, 
maintenance, or 
service.

MODEL T25920
12" X 18" VARIABLE-SPEED WOOD LATHE

Motor: 3/4 HP, 110V, 1-Ph, 60 Hz, 5.3A
Spindle Speeds: 650 – 3800 RPM
Distance Between Centers: 16-1/2"
Swing Over Bed: 12"
Swing Over Tool Rest: 9-1/2"
Spindle Size: 1" x 8 TPI RH
Spindle & Tailstock Taper: MT#2
Weight: 84 Lbs.

Specifications

Mfd. for Grizzly in China

Date

S/N

WARNING!

T25920 Machine Labels (A) 
(11/19/2014)

• Size = 1:1 
  (unless otherwise noted)

• Labels MUST be made of 
  chemical-resistant material

COPYRIGHT © GRIZZLY INDUSTRIAL, INC.
FOR GRIZZLY MACHINES ONLY! DO NOT REPRODUCE OR CHANGE THIS ARTWORK 

WITHOUT WRITTEN APPROVAL! Grizzly will not accept labels changed without approval. If 
artwork changes are required, contact us immediately at manuals@grizzly.com.

g
r
iz
z
ly
.c
o
mTo reduce risk of serious personal injury while using this machine:

 1. Read and understand manual before starting.
 2. Always wear safety glasses, face shield, and respirator.
 3. DO NOT wear loose clothing, gloves, jewelry; tie back long hair. 
 4. Properly set up lathe and tighten all locks before operating.
 5. Rotate workpiece by hand before applying power.
 6. DO NOT turn split workpieces or those containing knots.
 7. Rough out workpiece before mounting.
 8. Use lowest speed when starting a new workpiece.
 9. Always support cutting tool on properly adjusted tool rest.
 10. Disconnect power before setting up, adjusting, servicing lathe.
 11. DO NOT operate when tired or under influence of drugs/alcohol.
 12. DO NOT expose to rain or use in wet locations. 
 13. Prevent unauthorized use by children or untrained users.

INJURY/SHOCK 
HAZARD!

Disconnect power 
before adjustments, 
maintenance, or 
service.

DANGER PANTONE 485 C or RAL 3001

PANTONE 151 C or RAL 2005WARNING

CAUTION PANTONE 109 C

COLOR CODES

GRIZZLY BEIGE PANTONE 7527 C

GRIZZLY LOGO RED PANTONE 711C or RAL 3020

NOTICE PANTONE 3005 C or RAL 5005

NOTICE
Check carbon brushes inside 
motor regularly to avoid damage 
to machine during operation. 

65x143.5mm

17 x 19mm

22.5 x 56.5mm

26 x 228mm

120 x 72mm

38 x 71mm

T
o

 red
u

ce risk o
f d

eath
 

o
r serio

u
s in

ju
ry, read

 
m

an
u

al B
E

F
O

R
E

 u
sin

g
 

m
ach

in
e.

T
o

 g
et a n

ew
 m

an
u

al, 
call (800) 523-4777 o

r 
g

o
 to

 w
w

w
.g

rizzly.co
m

.

W
A

R
N

IN
G

!

A
lw

ays w
ear 

A
N

SI-approved safety 
glasses and face shield 
w

hen using this 
m

achine.

EYE/FA
C

E IN
JU

RY 
H

A
ZA

R
D

!

W
A

R
N

IN
G

!
E

N
T

A
N

G
L

E
M

E
N

T
 

H
A

Z
A

R
D

!
T

ie b
ack lo

n
g

 h
air, ro

ll u
p

 
lo

n
g

 sleeves, an
d

 rem
o

ve 
lo

o
se clo

th
in

g
, jew

elry, o
r 

g
lo

ves to
 p

reven
t g

ettin
g

 
cau

g
h

t in
 m

o
vin

g
 p

arts.

IN
JU

RY/SH
O

C
K

 
H

A
ZA

R
D

!
D

isconnect pow
er 

before adjustm
ents, 

m
aintenance, or 

service.

M
O

D
E

L
 T

25920
12" X

 18" V
A

R
IA

B
L

E
-S

P
E

E
D

 W
O

O
D

 L
A

T
H

E

M
otor: 3/4 H

P, 110V, 1-Ph, 60 H
z, 5.3A

Spindle Speeds: 650 – 3800 R
PM

D
istance B

etw
een C

enters: 16-1/2"
Sw

ing O
ver B

ed: 12"
Sw

ing O
ver Tool R

est: 9-1/2"
Spindle Size: 1" x 8 TPI R

H
Spindle &

 Tailstock Taper: M
T#2

W
eight: 84 Lbs.

Specifications

M
fd

. fo
r G

rizzly in
 C

h
in

a

D
ate

S
/N

W
A

R
N

IN
G

!

T
25920 M

ach
in

e L
ab

els (A
) 

(11/19/2014)

• S
ize = 1:1 

  (u
n

less o
th

erw
ise n

o
ted

)

• L
ab

els M
U

S
T

 b
e m

ad
e o

f 
  ch

em
ical-resistan

t m
aterial

C
O

P
Y

R
IG

H
T

 ©
 G

R
IZ

Z
LY

 IN
D

U
S

T
R

IA
L, IN

C
.

F
O

R
 G

R
IZ

Z
L

Y
 M

A
C

H
IN

E
S

 O
N

L
Y

! D
O

 N
O

T
 R

E
P

R
O

D
U

C
E

 O
R

 C
H

A
N

G
E

 T
H

IS
 A

R
T

W
O

R
K

 
W

IT
H

O
U

T
 W

R
IT

T
E

N
 A

P
P

R
O

V
A

L
! G

rizzly w
ill n

o
t accep

t lab
els ch

an
g

ed
 w

ith
o

u
t ap

p
ro

val. If 
artw

o
rk ch

an
g

es are req
u

ired
, co

n
tact u

s im
m

ed
iately at m

an
u

als@
g

rizzly.co
m

. grizzly.com

To reduce risk of serious personal injury w
hile using this m

achine:
 

1. 
R

ead
 an

d
 u

n
d

erstan
d

 m
an

u
al b

efo
re startin

g
.

 
2. 

A
lw

ays w
ear safety g

lasses, face sh
ield

, an
d

 resp
irato

r.
 

3. 
D

O
 N

O
T

 w
ear lo

o
se clo

th
in

g
, g

lo
ves, jew

elry; tie b
ack lo

n
g

 h
air. 

 
4. 

P
ro

p
erly set u

p
 lath

e an
d

 tig
h

ten
 all lo

cks b
efo

re o
p

eratin
g

.
 

5. 
R

o
tate w

o
rkp

iece b
y h

an
d

 b
efo

re ap
p

lyin
g

 p
o

w
er.

 
6. 

D
O

 N
O

T
 tu

rn
 sp

lit w
o

rkp
ieces o

r th
o

se co
n

tain
in

g
 kn

o
ts.

 
7. 

R
o

u
g

h
 o

u
t w

o
rkp

iece b
efo

re m
o

u
n

tin
g

.
 

8. 
U

se lo
w

est sp
eed

 w
h

en
 startin

g
 a n

ew
 w

o
rkp

iece.
 

9. 
A

lw
ays su

p
p

o
rt cu

ttin
g

 to
o

l o
n

 p
ro

p
erly ad

ju
sted

 to
o

l rest.
 10. 

D
isco

n
n

ect p
o

w
er b

efo
re settin

g
 u

p
, ad

ju
stin

g
, servicin

g
 lath

e.
 11. 

D
O

 N
O

T
 o

p
erate w

h
en

 tired
 o

r u
n

d
er in

flu
en

ce o
f d

ru
g

s/alco
h

o
l.

 12. 
D

O
 N

O
T

 exp
o

se to
 rain

 o
r u

se in
 w

et lo
catio

n
s. 

 13. 
P

reven
t u

n
au

th
o

rized
 u

se b
y ch

ild
ren

 o
r u

n
train

ed
 u

sers.

IN
JU

RY/SH
O

C
K

 
H

A
ZA

R
D

!
D

isconnect pow
er 

before adjustm
ents, 

m
aintenance, or 

service.

D
A

N
G

E
R

P
A

N
T

O
N

E
 485 C

 or R
A

L 3001

P
A

N
T

O
N

E
 151 C

 or R
A

L 2005
W

A
R

N
IN

G

C
A

U
T

IO
N

P
A

N
T

O
N

E
 109 C

C
O

L
O

R
 C

O
D

E
S

G
R

IZ
Z

L
Y

 B
E

IG
E

P
A

N
T

O
N

E
 7527 C

G
R

IZ
Z

L
Y

 L
O

G
O

 R
E

D
P

A
N

T
O

N
E

 711C
 or R

A
L 3020

N
O

T
IC

E
P

A
N

T
O

N
E

 3005 C
 or R

A
L 5005

N
O

T
IC

E
C

h
eck carb

o
n

 b
ru

sh
es in

sid
e 

m
o

to
r reg

u
larly to

 avo
id

 d
am

ag
e 

to
 m

ach
in

e d
u

rin
g

 o
p

eratio
n

. 

65x143.5m
m

17 x 19m
m

22.5 x 56.5m
m

26 x 228m
m

120 x 72m
m

38 x 71m
m

To reduce risk of death 
or serious injury, read 
manual BEFORE using 
machine.
To get a new manual, 
call (800) 523-4777 or 
go to www.grizzly.com.

WARNING!

Always wear 
ANSI-approved safety 
glasses and face shield 
when using this 
machine.

EYE/FACE INJURY 
HAZARD!

WARNING!
ENTANGLEMENT 

HAZARD!
Tie back long hair, roll up 
long sleeves, and remove 
loose clothing, jewelry, or 
gloves to prevent getting 
caught in moving parts.

INJURY/SHOCK 
HAZARD!

Disconnect power 
before adjustments, 
maintenance, or 
service.

MODEL T25920
12" X 18" VARIABLE-SPEED WOOD LATHE

Motor: 3/4 HP, 110V, 1-Ph, 60 Hz, 5.3A
Spindle Speeds: 650 – 3800 RPM
Distance Between Centers: 16-1/2"
Swing Over Bed: 12"
Swing Over Tool Rest: 9-1/2"
Spindle Size: 1" x 8 TPI RH
Spindle & Tailstock Taper: MT#2
Weight: 84 Lbs.

Specifications

Mfd. for Grizzly in China

Date

S/N

WARNING!

T25920 Machine Labels (A) 
(11/19/2014)

• Size = 1:1 
  (unless otherwise noted)

• Labels MUST be made of 
  chemical-resistant material

COPYRIGHT © GRIZZLY INDUSTRIAL, INC.
FOR GRIZZLY MACHINES ONLY! DO NOT REPRODUCE OR CHANGE THIS ARTWORK 

WITHOUT WRITTEN APPROVAL! Grizzly will not accept labels changed without approval. If 
artwork changes are required, contact us immediately at manuals@grizzly.com.

g
r
iz
z
ly
.c
o
mTo reduce risk of serious personal injury while using this machine:

 1. Read and understand manual before starting.
 2. Always wear safety glasses, face shield, and respirator.
 3. DO NOT wear loose clothing, gloves, jewelry; tie back long hair. 
 4. Properly set up lathe and tighten all locks before operating.
 5. Rotate workpiece by hand before applying power.
 6. DO NOT turn split workpieces or those containing knots.
 7. Rough out workpiece before mounting.
 8. Use lowest speed when starting a new workpiece.
 9. Always support cutting tool on properly adjusted tool rest.
 10. Disconnect power before setting up, adjusting, servicing lathe.
 11. DO NOT operate when tired or under influence of drugs/alcohol.
 12. DO NOT expose to rain or use in wet locations. 
 13. Prevent unauthorized use by children or untrained users.

INJURY/SHOCK 
HAZARD!

Disconnect power 
before adjustments, 
maintenance, or 
service.

DANGER PANTONE 485 C or RAL 3001

PANTONE 151 C or RAL 2005WARNING

CAUTION PANTONE 109 C

COLOR CODES

GRIZZLY BEIGE PANTONE 7527 C

GRIZZLY LOGO RED PANTONE 711C or RAL 3020

NOTICE PANTONE 3005 C or RAL 5005

NOTICE
Check carbon brushes inside 
motor regularly to avoid damage 
to machine during operation. 

65x143.5mm

17 x 19mm

22.5 x 56.5mm

26 x 228mm

120 x 72mm

38 x 71mm

T25920 Label Placement Back
(11/19/14)

COPYRIGHT © GRIZZLY INDUSTRIAL, INC.
FOR GRIZZLY MACHINES ONLY! DO NOT REPRODUCE OR CHANGE THIS ARTWORK 

WITHOUT WRITTEN APPROVAL! Grizzly will not accept labels changed without approval. If 
artwork changes are required, contact us immediately at manuals@grizzly.com.

To reduce risk of death 
or serious injury, read 
manual BEFORE using 
machine.
To get a new manual, 
call (800) 523-4777 or 
go to www.grizzly.com.

WARNING!

Always wear 
ANSI-approved safety 
glasses and face shield 
when using this 
machine.

EYE/FACE INJURY 
HAZARD!

WARNING!
ENTANGLEMENT 

HAZARD!
Tie back long hair, roll up 
long sleeves, and remove 
loose clothing, jewelry, or 
gloves to prevent getting 
caught in moving parts.

INJURY/SHOCK 
HAZARD!

Disconnect power 
before adjustments, 
maintenance, or 
service.

MODEL T25920
12" X 18" VARIABLE-SPEED WOOD LATHE

Motor: 3/4 HP, 110V, 1-Ph, 60 Hz, 5.3A
Spindle Speeds: 650 – 3800 RPM
Distance Between Centers: 16-1/2"
Swing Over Bed: 12"
Swing Over Tool Rest: 9-1/2"
Spindle Size: 1" x 8 TPI RH
Spindle & Tailstock Taper: MT#2
Weight: 84 Lbs.

Specifications

Mfd. for Grizzly in China

Date

S/N

WARNING!

T25920 Machine Labels (A) 
(11/19/2014)

• Size = 1:1 
  (unless otherwise noted)

• Labels MUST be made of 
  chemical-resistant material

COPYRIGHT © GRIZZLY INDUSTRIAL, INC.
FOR GRIZZLY MACHINES ONLY! DO NOT REPRODUCE OR CHANGE THIS ARTWORK 

WITHOUT WRITTEN APPROVAL! Grizzly will not accept labels changed without approval. If 
artwork changes are required, contact us immediately at manuals@grizzly.com.

g
r
iz
z
ly
.c
o
mTo reduce risk of serious personal injury while using this machine:

 1. Read and understand manual before starting.
 2. Always wear safety glasses, face shield, and respirator.
 3. DO NOT wear loose clothing, gloves, jewelry; tie back long hair. 
 4. Properly set up lathe and tighten all locks before operating.
 5. Rotate workpiece by hand before applying power.
 6. DO NOT turn split workpieces or those containing knots.
 7. Rough out workpiece before mounting.
 8. Use lowest speed when starting a new workpiece.
 9. Always support cutting tool on properly adjusted tool rest.
 10. Disconnect power before setting up, adjusting, servicing lathe.
 11. DO NOT operate when tired or under influence of drugs/alcohol.
 12. DO NOT expose to rain or use in wet locations. 
 13. Prevent unauthorized use by children or untrained users.

INJURY/SHOCK 
HAZARD!

Disconnect power 
before adjustments, 
maintenance, or 
service.

DANGER PANTONE 485 C or RAL 3001

PANTONE 151 C or RAL 2005WARNING

CAUTION PANTONE 109 C

COLOR CODES

GRIZZLY BEIGE PANTONE 7527 C

GRIZZLY LOGO RED PANTONE 711C or RAL 3020

NOTICE PANTONE 3005 C or RAL 5005

NOTICE
Check carbon brushes inside 
motor regularly to avoid damage 
to machine during operation. 

65x143.5mm

17 x 19mm

22.5 x 56.5mm

26 x 228mm

120 x 72mm

38 x 71mm

To reduce risk of death 
or serious injury, read 
manual BEFORE using 
machine.
To get a new manual, 
call (800) 523-4777 or 
go to www.grizzly.com.

WARNING!

Always wear 
ANSI-approved safety 
glasses and face shield 
when using this 
machine.

EYE/FACE INJURY 
HAZARD!

WARNING!
ENTANGLEMENT 

HAZARD!
Tie back long hair, roll up 
long sleeves, and remove 
loose clothing, jewelry, or 
gloves to prevent getting 
caught in moving parts.

INJURY/SHOCK 
HAZARD!

Disconnect power 
before adjustments, 
maintenance, or 
service.

MODEL T25920
12" X 18" VARIABLE-SPEED WOOD LATHE

Motor: 3/4 HP, 110V, 1-Ph, 60 Hz, 5.3A
Spindle Speeds: 650 – 3800 RPM
Distance Between Centers: 16-1/2"
Swing Over Bed: 12"
Swing Over Tool Rest: 9-1/2"
Spindle Size: 1" x 8 TPI RH
Spindle & Tailstock Taper: MT#2
Weight: 84 Lbs.

Specifications

Mfd. for Grizzly in China

Date

S/N

WARNING!

T25920 Machine Labels (A) 
(11/19/2014)

• Size = 1:1 
  (unless otherwise noted)

• Labels MUST be made of 
  chemical-resistant material

COPYRIGHT © GRIZZLY INDUSTRIAL, INC.
FOR GRIZZLY MACHINES ONLY! DO NOT REPRODUCE OR CHANGE THIS ARTWORK 

WITHOUT WRITTEN APPROVAL! Grizzly will not accept labels changed without approval. If 
artwork changes are required, contact us immediately at manuals@grizzly.com.

g
r
iz
z
ly
.c
o
mTo reduce risk of serious personal injury while using this machine:

 1. Read and understand manual before starting.
 2. Always wear safety glasses, face shield, and respirator.
 3. DO NOT wear loose clothing, gloves, jewelry; tie back long hair. 
 4. Properly set up lathe and tighten all locks before operating.
 5. Rotate workpiece by hand before applying power.
 6. DO NOT turn split workpieces or those containing knots.
 7. Rough out workpiece before mounting.
 8. Use lowest speed when starting a new workpiece.
 9. Always support cutting tool on properly adjusted tool rest.
 10. Disconnect power before setting up, adjusting, servicing lathe.
 11. DO NOT operate when tired or under influence of drugs/alcohol.
 12. DO NOT expose to rain or use in wet locations. 
 13. Prevent unauthorized use by children or untrained users.

INJURY/SHOCK 
HAZARD!

Disconnect power 
before adjustments, 
maintenance, or 
service.

DANGER PANTONE 485 C or RAL 3001

PANTONE 151 C or RAL 2005WARNING

CAUTION PANTONE 109 C

COLOR CODES

GRIZZLY BEIGE PANTONE 7527 C

GRIZZLY LOGO RED PANTONE 711C or RAL 3020

NOTICE PANTONE 3005 C or RAL 5005

NOTICE
Check carbon brushes inside 
motor regularly to avoid damage 
to machine during operation. 

65x143.5mm

17 x 19mm

22.5 x 56.5mm

26 x 228mm

120 x 72mm

38 x 71mm

REF PART # DESCRIPTION REF PART # DESCRIPTION
85 PT25920085 MACHINE ID LABEL (T25920) 88 PT25920088 SHOCK HAZARD LABEL
85 PT25926085 MACHINE ID LABEL (T25926) 89 PT25920089 ELECTRICITY LABEL
86 PT25920086 GRIZZLY.COM LABEL 90 PT25920090 CARBON BRUSHES NOTICE LABEL
87 PT25920087 SAFETY WARNING LABEL 91 PT25920091 GRIZZLY GREEN TOUCH-UP PAINT

85

86

87

88

89
9091


	t25926 pg41.pdf
	SECTION 9: PARTS
	T25920 Parts List
	T25926 Parts List





